89, страница 27




89, страница 27

TOP CLEAT

(3A * 2 - 33)

PLASTIC LAMINATE (26 * 34)

#» * 3° Fh WOODSCREW

We* -> washer

SIDE PANEL CLEAT

pA x 1te • 30%)

#SxWFh WOODSCREW

SIDE PANEL

(29Vi> x 31)

hex bolt

SKIRT

(33/4 X

LEVELER w/SCREWS

- BASE FRAME SIDE

(1M> x 3 - 30'A)

*

Side Panels. Once the case and base are assembled, you can add the side panels, as shown in Figure 14. Again, the details are all the same. Here, you can cut the panels to the same height as the panels you made for main cabinet. After rounding over the long edges and attaching the cleats, the panels are simply screwed to the case sides.

The Top. Now the cabinet is ready for a top. Figure 14 gives the details. It's basically just a smaller, simpler version of the top for the workcenter — a double layer of MDF with laminate on both sides and T-molding on the edges.

Remember that one long edge of the top butts against the back edge of the main top. So these two corners are left square and there's no T-molding on this edge. But yoLi will need a cleat along this edge to mate with the cleat across the back of the main top. These two cleats tie the two tops together, as shown in Figure 14a. Hex bolts, washers, and nuts create a snug joint.

Near the End. All you have left to build are a pair of drawers for the deep side of the cabinet and a shelf for the shallow side. The drawers, shown in Figure 15 and 15a below, should look pretty familiar. In fact, they're identical

16" FULL-EXTENSION — DRAWER SLIDE

a. SIDE SECTION VIEW

DRAWER BACK

(7 x 17% - Vz

DRAWER SIDE

(7 x 16 - W Ply.)

to the drawers built for the router table case. You'll find all the details you need on page 20.

The last step is to move the stand into position, level it up, and bolt it in place (Figure 14a). Then it can start earning its keep, d

Materials & Hardware

A

Case Sides (2}

18 x 30V4 - VA MDF

B

Case Top/Bottom (2)

19Vi x 30Vi - 3/< MDF

C

Case Divider (1)

17Vi x I91/j - VA MDF

D

Base Frame Ends (2)

l'/2 x 3 -18

E

Base Frame Sides (2)

V/2 x 3 - 30K

F

Base Skirt Ends (2)

33A x 21 - H MDF

G

Base Skirt Sides (2)

VA x 31 J/4 - Vi MDF

H

Base Top (1)

21 x 30V4 - Va MDF

I

Side Panels (2)

29H x 31 - H MDF

J

Side Panel Cleats (2)

Va x V/i - 30%

K

Top (1)

26 x 34 - 1V2 MDF

L

Top Cleat (1)

3/4 x 2 - 33

M

Drawer Sides (4)

7 x 16 - Vi Ply.

N

Drawer Fronts/Backs (4)

7 x 17% - V2 Ply.

O

Drawer Bottoms (2)

IS Vi x 17 ]A - ]A Ply-

P

Drawer False Fronts (2)

8'V](, x 19% - Va MDF

Q

Case Shelf (1)

123/4 x 18%- Vi MDF

• (4) Corner Levelers

• (2) 43/4"-Long Handles

• (2 pr.) 16" Full-Extension Drawer Slides w/Screws

• (4) Shelf Support Pins

• (2) 48" x 48" Plastic Laminate (Face/Backer)

• (1) 1%" x 10' T-Molding

• (12) #8 x 3" Fh Woodscrews

• (20) #8 x V/i" Fh Woodscrews

• (12) tt8 x IK" Fh Woodscrews

• (3) s/i6" x 2" Hex Bolts w/Nuts & Washers

• (8) #8 x 1" Fh Woodscrews

• (2) 43/4"-Long Handles

• (2 pr.) 16" Full-Extension Drawer Slides w/Screws

• (4) Shelf Support Pins

• (2) 48" x 48" Plastic Laminate (Face/Backer)

• (1) 1%" x 10' T-Molding

• (12) #8 x 3" Fh Woodscrews

• (20) #8 x V/i" Fh Woodscrews

• (12) tt8 x IK" Fh Woodscrews

• (3) s/i6" x 2" Hex Bolts w/Nuts & Washers

• (8) #8 x 1" Fh Woodscrews

FRONT SECTION VIEW

FALSE FRONT

(S'Vie x 19% -MDF)

NOTE:

ROUT 3Ae" ROUNDOVER AFTER ASSEMBLY

BASE SKIRT END

(3% x 21 - % MDF)

#6 x W Fh WOODSCREWS

<gr

BASE FRAME END

(114x3- 16)

FIGURE

PLASTIC T-MOLDINO

NOTE: NO

T-MOLDING ON THIS EDGE

TOP

(26 x 34 -1V2 MDF)

www.ShopNotes.com

27



Обсуждение
Понравилось?
Войдите чтобы оставить комментарий
Предыдущая страница
Следующая страница
Информация, связанная с этой страницей:
  1. И.ьбц

Близкие к этой страницы
Понравилось?